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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

In-Band Emissions

Test Result
Test Freq Ru Ru Limit .
Viedle Antenna (MH2) . W Result Verdict
26Tone RUO See test graph See test graph PASS
Ant5 5955 52Tone RU37 See test graph See test graph PASS
106Tone RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant5 6175 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6175 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant5 6415 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 6415 52Tone RU40 See test graph See test graph PASS
11AX20 106Tone RU54 See test graph See test graph PASS
MIMO 26Tone RUO See test graph See test graph PASS
Ant5 6435 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6435 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant5 6475 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6475 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant5 6515 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 6515 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
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26Tone RUO See test graph See test graph PASS
Ant5 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6535 52Tone RU37 See test graph See test graph PASS
106Tone RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant5 6695 52Tone RU37 See test graph See test graph PASS
106Tone RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6695 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant5 6855 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 6855 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant5 6875 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 6875 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant5 6895 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6895 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant5 6995 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6995 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant5 7095 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 7095 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
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26Tone RU8 See test graph See test graph PASS
Ant5 7115 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 7115 52Tone RU40 See test graph See test graph PASS
106Tone RUS54 See test graph See test graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

Test Graphs

11AX20MIMO_Ant5_5955_26Tone_RUO

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.79 d&

Mode Sweep

@ 1Rm View
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=50 dem
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CF 5.955 GHz

10001 pts

Spectrum Emission Mask

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Peak Power -6.01 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
50.000 MHz | -31.020 MHz | 200.000 kHz 5.91365 GHz | 51.65 dBm 5584d8  -15.84dB
-31.020 MHz -20.680 MHz 200.000 kHz 5.92399 GHz -62.77 dBm -56.75 dB -16.76 dB |
-20.680 MHz -11.340 MHz | 200.000 kHz 5.94365 GHz -39.99 dém -33.98 de -13.97 dB
-11.340MHz  -10.340 MHz | 200.000 kHz 5.94367 GHz -40.48 dBm 34.47d8 1457d8 |
10.340 MHz 11,340 MHz 200.000 kHz 5.96633 GHz -53.82 dBm -47.80 dB -27.90 dB |
11.340 MHz 20,680 MHz 200.000 kHz 5.96669 GHz -53.46 dBm -47.45 dB -27.15dB |
20.680 MHz 31.020 MHz | 200.000 kHz | 5.98594 GHz 62.80 dBm 56.78 dB -16.88 B |
31,020 MHz 50,000 MHz 200.000 kHz 5.98640 GHz -62.28 dBm -56.27 dB -16.27 dB |
N

16.NOV.2022

11AX20MIMO_Ant5_5955_52Tone_RU37

pectrum I ?
Ref Level 10.00 dBm Offset 16.79 dB Mode Sweep
Count 100/100
(@ 1Rrm view
Limit ¢heck PABS
0 dBf=2
-10 dB ,’ g
| |
-20d f -
-30 de: \. m
-40 dBm /
=50 de: /
<00.dlRM: =
-70 dBm
-80 dB
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.27 dBm RBW 200.000 kHz ‘
Range Low Range Up _| RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.020 MHz | 200.000 kHz 5.91665 GHz -61.76 dBm -55.50 dB -15.50 dB
-31.020 MHz -20.680 MHz | 200.000 kHz 5.92399 GHz -62.31 dBm -56.04 dB -16.06 dB
-20.680 MHz -11.340 MHz | 200.000 kHz 5.94362 GHz -40.19 dBm -33.93 dB -13.89 dB
-11.340 MHz -10.340 MHz | 200.000 kHz s 8 GHz -40.57 dBm -34.30 dB -14.60 dB |
10.340 MHz 11,340 MHz | 200.000 kHz S 3 GHz -54.05 dBm | -47.78 dB -27.88.dB |
11,340 MHz 20,680 MHz | 200.000 kHz 5.96662 GHz -52.83 dBm -46.56 dB -26.32.dB |
20.680 MHz | 31.020 MHz | 200.000 kHz | 5.98594 GHz | -62.62 dBm | -56.35d8 | 16.45 dB |
(1 31.020 MHz 50,000 MHz | 200.000 kHz 5.98790 GHz -62.16 dBm -55.89 dB -15.89 dB |
g

(L

16.NOV.
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TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A3-49 of 90
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11AX20MIMO_Ant5_5955_106Tone_RU53

Date: 16.NOV.2(

Spectrum I
Ref Level 10.00 d8m Offset 16.79 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.88 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.020 MHz | _200.000 kHz | 5.92135 GHZ | 61.73dBm | 55.85dB | -15.85d8 |
-31.020 MHz -20.680 MHz | 200.000 kHz 5.92399 GHz -62.25 dBm | -56.37 dB -16.38 dB
-20.680 MHz -11.340 MHz | 200.000 kHz 5.94359 GHz -39.16 dBm -33.28 d8 -13.22 dB
-11.340 MHz -10.340 MHz | 200.000 kHz 5.94367 GHz -39.52 dBm -33.64dB | -13.74dB |
10.340 MHz 11,340 MHz | 200.000 kHz 5.96633 GHz -51.93 dBm -46.05 dB -26.15d8 |
11,340 MHz 20,680 MHz | 200.000 kHz 5.96638 GHz -50.72 dBm -44.84 dB -24.81dB |
20.680 MHz 31.020 MHz | 200.000 kHz 5.98602 GHz | -62.49 dBm -56.61 dB -16.62 dB |
31.020 MHz 50,000 MHz | 200.000 kHz 5.98656 GHz -62.06 dBm -56.18 dB -16.18 dB |
N7

11AX20MIMO_Ant4_5955_26Tone_RUO
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Mode Sweep
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Date:

16.NOV.2022

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -30.060 MHz | 200.000 KHz 5.91210 GHz 62.23 dBm 03 dB ~15.03 0B |
-30.960 MHz -20.640 MHz 200.000 kHz 5.92405 GHz -62.69 dBm | -55.49 dB -15.50 dB |
-20.640 MHz -11,320 MHz 200.000 kHz 5.94361 GHz -41.54 dBm -34.34 dB -14.28 dB
-11.320MHz | -10.320 MHz | 200.000 kHz 5.94369 GHz -41.41 dBm 34.21dB -14.51dB |

10.320 MHz 11,320 MHz 200.000 kHz 5.96631 GHz -55.09 dBm -47.90 dB8 -28.20 dB |

11.320 MHz 20.640 MHz | 200.000 kHz 5.96638 GHz -54.16 dBm -46.96 dB -26.92 dB |

20.640 MHz 30.960 MHz 200.000 kHz 5.98590 GHz -62.79 dBm -55.59 dB | -15.66 dB |

30.960 MHz 50.000 MHz | 200.000 kHz 5.98874 GHz -62.36 dBm -55.16 dB -15.16 dB |
~r

[
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11AX20MIMO_Ant4_5955_52Tone_RU37

Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 16.72 d8 Mode Sweep
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PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 del

-50 dei

60, dBm,

=70 di

-80 derr

CF 5.955 GHz

10001 pts

Span 100.0 MHz

-50.000 MHz _
-30.960 MHz
-20.640 MHz
-11.320 MHz
10.320 MHz
11.320 MHz
20.640 MHz
30.960 MHz

Spectrum Emission Mask
Peak Power -7.43 dBm

Range Low Range Up | RBW |

Standard: None

RBW 200.000 kHz ‘

Frequency | _Power Abs Power Rel ALimit

-30.060 MHz | 200.000 kHz | 5.01011 GHz | 61.88dBm | 54.45dB | -14.4508 |
-20.640 MHz | 200.000 kHz 5.92405 GHz -62.66 dBm | -55.23 dB -15.23 dB
-11,320 MHz | 200.000 kHz 5.94365 GHz -41.56 dBm -34.13 d& -14.11 dB
-10.320 MHz | 200.000 kHz 5.94369 GHz -42.00 dBm -34.57 dB | -14.67 dB |
11,320 MHz | 200.000 kHz 5.96632 GHz -54.01 dBm -46.58 dB -26.68 dB |
20,640 MHz | 200.000 kHz 5.96713 GHz -53.75 dBm -46.32 dB -25.63dB |
30.960 MHz | 200.000 kHz 5.98582 GHz | -62.13 dBm -54.70 dB -14.87 d8 |
50,000 MHz | 200.000 kHz 5.99263 GHz -61.99 dBm -54.56 dB -14.56 dB |

Nig

Date: 16.NOV.2(

11AX20MIMO_Ant4_5955_106Tone_RU53

Spectrum
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10001 pts

Spectrum Emission Mask
Peak Power -7.89 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -30.060 MHz | 200.000 KHz 5.91057 GHz ~62.00 dBm 54.12d8 141208 |
-30.960 MHz -20.640 MHz 200.000 kHz 5.92427 GHz -62.19 dBm | -54.30 dB -14.56 dB |
-20.640 MHz -11,320 MHz 200.000 kHz 5.94362 GHz -40.93 dBm -33.04 dB -12.99 dB
-11.320MHz | -10.320 MHz | 200.000 kHz 5.94369 GHz -41.41 dBm -3352dB -13.62dB |

10.320 MHz 11,320 MHz 200.000 kHz 5.96632 GHz -51.40 dBm -43.51dB -23.61dB |
11.320 MHz 20.640 MHz | 200.000 kHz 5.96633 GHz -50.07 dBm -42,18 d8 -22.17.d8 |
20.640 MHz 30.960 MHz 200.000 kHz 5.98595 GHz -62.52 dBm -54.63dB | -14.65 dB |
30.960 MHz 50.000 MHz | 200.000 kHz 5.98672 GHz -62.10 dBm -54.22 dB -14.22.dB |
— __
Date: 16.NOV.2022
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11AX20MIMO_Ant5_6175_26Tone_RUO

Spectrum I

Ref Level 10.00 d8m Offset 16.92 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dBm f t
1 \
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-70d
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.03 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.140 MHz | 200.000 kHz | 6.13164 GHz | 62.41dBm | 56.38dB | -16.38.dB |
-31.140 MHz -20.760 MHz | 200.000 kHz 6.14394 GHz -63.27 dBm | -57.24 dB -17.33 dB
-20.760 MHz -11.380 MHz | 200.000 kHz 6.16356 GHz -40.44 dBm -34.41 de -14.36 dB
-11.380 MHz -10.380 MHz | 200.000 kHz 6.16362 GHz -40.74 dBm -34.71dB | -14.81dB |
10.380 MHz 11,380 MHz | 200.000 kHz 6.18637 GHz -53.52 dBm -47.49 dB -27.59de |
11,380 MHz 20,760 MHz | 200.000 kHz 6.18644 GHz -52.17 dBm -46.15 dB -26.09.dB |
20.760 MHz 31.140 MHz | 200.000 kHz 6.20593 GHz | -62.89 dBm -56.87 dB -17.12.d8 |
31.140 MHz 50,000 MHz | 200.000 kHz 6.20765 GHz -62.58 dBm -56.56 dB -16.56 dB |
N7

Date: 16.NOV.2(

11AX20MIMO_Ant5_6175_52Tone_RU37

Spectrum
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10001 pts

Spectrum Emission Mask
Peak Power

-6.01 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
50.000 MHz | -31.140 MHz | 200.000 KHz 6.14332 GHz 62.14 dBm 56.13dB 161308 |
-31.140 MHz -20.760 MHz 200.000 kHz 6.14390 GHz -62.85 dBm | -56.84 dB -16.88 dB |
-20.760 MHz -11,380 MHz 200.000 kHz 6.16361 GHz -41.55 dBm -35.54 dB -15.53 dB
-11.380 MHz | -10.380 MHz | 200.000 kHz 6.16362 GHz -41.78 dBm 3576 dB -15.86 dB |

10.380 MHz 11,380 MHz 200.000 kHz 6.18636 GHz -52.50 dBm -46.49 dB -26.99 dB |

11.380 MHz 20.760 MHz | 200.000 kHz 6.18640 GHz -52.11 dBm -46.10 d& -26.07 dB |

20.760 MHz 31.140 MHz 200.000 kHz 6.2060S GHz -62.99 dBm -56.98 dB | -17.09 dB |

31.140 MHz 50.000 MHz | 200.000 kHz 6.20657 GHz -62.50 dBm -56.49 dB -16.49 dB |
~r

(L

Date:

16.NOV.2022

Sporton International Inc. (KunShan)
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11AX20MIMO_Ant5_6175_106Tone_RU53

Spectrum I
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Offset 16.92 d8

Mode Sweep
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Limit ¢heck
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Peak Power
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Standard: None

RBW 200.000 kHz ‘

Date: 16.NOV.2(

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -31.140 MHz | 200.000 kHz | 6.14018 GHz | %2.15dBm | -55.01dB | -15.01d8 |
-31.140 MHz -20.760 MHz 200.000 kHz 6.14393 GHz -62.50 dBm | -56.27 dB -16.35 dB
-20.760 MHz -11,380 MHz 200.000 kHz 6.16360 GHz -39.93 dém -33.70 d8 -13.68 dB
-11.380 MHz -10.380 MHz 200.000 kHz 6.16362 GHz -40.75 dBm -34.51dB | -14.61d8 |

10.380 MHz 11,380 MHz 200.000 kHz 6.18637 GHz -50.63 dBm -44.39 dB -24.49de |

11,380 MHz 20.760 MHz | 200.000 kHz 6.18708 GHz -50.57 dBm -44.33 d8 -23.74 d8 |

20.760 MHz 31.140 MHz | 200.000 kHz 6.20613 GHz | -62.88 dBm 56.64 dB -16.66 db |

31.140 MHz 50,000 MHz 200.000 kHz 6.20969 GHz -62.44 dBm -56.21 dB -16.21dB |
~r

11AX20MIMO_Ant4_6175_26Tone_RUO

Date:

16.NOV.2022

[

Spectrum ué:
Ref Level 10.00 dBm Offset 16.89 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28¢
-10 dBém
l‘ 1 N\
-20d ‘K l }‘
30d = I T
-40 d /
-S5O del /
-60 dB —
-70d
-80 d
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.13 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -30.780 MHz | 200.000 kHz 6.13347 GHz 62.63 dBm -54.50 dB -14.500B |
-30.780 MHz -20.520 MHz | 200.000 kHz 6.14424 GHz -63.57 dBm | -55.44 dB -15.46 dB |
-20.520 MHz -11.260 MHz | 200.000 kHz 6.16369 GHz -41.36 dBm -33.23 de -13.19 dB
-11.260 MHz | -10.260 MHz | 200.000 kHz 6.16374 GHz -42.15 dBm -34.01dB -14.11d8 |
10.260 MHz 11,260 MHz | 200.000 kHz 6.18626 GHz -54.71 dBm -46.58 dB -26.68 dB |
11,260 MHz 20,520 MHz | 200.000 kHz 6.18649 GHz -54.29 dBm -46.16 dB -25.96 dB |
20.520 MHz 30.780 MHz | 200.000 kHz 6.20574 GHz -63.24 dBm -55.11dB | -15.16 dB |
30.780 MHz 50.000 MHz | 200.000 kHz 6.21553 GHz -62.70 dBm -54.57 dB -14.57 dB |
r
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11AX20MIMO_Ant4_6175_52Tone_RU37

Spectrum I
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Offset 16.89 d8

Mode Sweep
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Limit ¢heck
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Spectrum Emission Mask

Peak Power
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RBW 200.000 kHz ‘

Date: 16.NOV.2(

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -30.780 MHz | 200.000 KHz | 6.14139 GHz | $2.19dBm | -55.13dB | -15.13d8 |
-30.780 MHz -20.520 MHz 200.000 kHz 6.14428 GHz -62.68 dBm | -55.62 dB -15.70 dB
-20,520 MHz -11,260 MHz 200.000 kHz 6.16369 GHz -40.59 dém -33.54 dB -13.50 dB
-11.260 MHz -10.260 MHz 200.000 kHz 6.16374 GHz -41.04 dBm -33.99dB | -14.00d8 |

10.260 MHz 11,260 MHz 200.000 kHz 6.18624 GHz -52.74 dBm -45.68 dB -26.18.dB |

11,260 MHz 20.520 MHz | 200.000 kHz 6.18631 GHz -52.55 dém -45.49 dg -25.45 dB |

20.520 MHz 30.780 MHz | 200.000 kHz 6.20578 GHz | -62.53 dBm -55.48 dB -15.48.d8 |

30.780 MHz 50,000 MHz 200.000 kHz 6.21456 GHz -62.23 dBm -55.18 dB -15.18 dB |
~r

11AX20MIMO_Ant4_6175_106Tone_RU53

Date:

16.NOV.2022

Spectrum
Ref Level 10.00 dBm Offset 16.89 dB Mode Sweep
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.67 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -30.780 MHz | 200.000 kHz 6.14365 GHz -62.78 dBm -56.12 dB -16.12.d8 |
-30.780 MHz -20.520 MHz | 200.000 kHz 6.14438 GHz -62.84 dBm | -56.18 dB -16.36 dB |
-20.520 MHz -11.260 MHz | 200.000 kHz 6.16371 GHz -40.46 dBm -33.79 d& -13.77 dB
-11.260 MHz | -10.260 MHz | 200.000 kHz 6.16377 GHz -40.29 dBm -33.62dB -14.12d8 |
10.260 MHz 11,260 MHz | 200.000 kHz 6.18625 GHz -50.65 dBm -43.99 dB -24.29.dB |
11,260 MHz 20,520 MHz | 200.000 kHz 6.18632 GHz -50.35 dBm -43.69 dB -23.64.dB |
20.520 MHz 30.780 MHz | 200.000 kHz 6.20577 GHz -63.05 dBm -56.39.dB | -16.40dB |
30.780 MHz 50.000 MHz | 200.000 kHz 6.20664 GHz -62.61 dBm -55.94 dB -15.94 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6415_26Tone_RUS

Spectrum I
Ref Level 10.00 d8m Offset 17.09 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
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| \
-20 dBm ! i
f [ \
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-80 derr
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.89 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.200 MHz | 200.000 kHz | 6.38303 GHZ | 63.050dBm | 53.16dB | -13.16d8 |
-31.200 MHz -20,800 MHz | 200.000 kHz 6.38387 GHz -63.47 dBm | -53.58 dB -13.67 dB
-20.800 MHz -11.400 MHz | 200.000 kHz 6.39427 GHz -63.49 dBm -53.60 d& -25.66 db
-11.400 MHz -10.400 MHz | 200.000 kHz 6.40362 GHz -57.19 dBm -47.30dB | -27.60 dB |
10.400 MHz 11.400 MHz | 200.000 kHz 6.42640 GHz -45.04 dBm -35.15 dB -15.25de |
11.400 MHz 20,800 MHz | 200.000 kHz 6.42649 GHz -44.86 dBm -34.97 dB -14.90 dB |
20.800 MHz 31.200 MHz | 200.000 kHz 6.44611 GHz | -63.33 dBm -53.44 dB -13.55d8 |
31.200 MHz 50,000 MHz | 200.000 kHz 6.46055 GHz -63.04 dBm -53.15 dB -13.15dB |
N7

Date: 16.NOV.2(

11AX20MIMO_Ant5_6415_52Tone_RU40

Spectrum
Ref Level 10.00 dBm Offset 17.09 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBfh=286
-10 dBm }, T
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f \
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-70d
-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -10.11 dBm RBW 200.000 kHz ‘
Range Low Range Up RBW | Frequency | _Power Abs Power Rel ALimit
-50.000 MHz -31.200 MHz | 200.000 kHz 6.37183 GHz 62.73 dBm -52.62 dB ~12.62dB |
-31.200 MHz -20.800 MHz | 200.000 kHz 6.38390 GHz -63.27 dBm | -53.16 dB -13.27 dB
-20.800 MHz -11.400 MHz | 200.000 kHz 6.39450 GHz -62.72 dém -52.61 de -24.86 db
-11.400 MHz -10.400 MHz | 200.000 kHz 6.40361 GHz -56.06 dBm -45.95 dB -26.05dB |
10.400 MHz 11,400 MHz | 200.000 kHz 6.42640 GHz -44.94 dBm -34.84 dB -14.94 dB |
11,400 MHz 20,800 MHz | 200.000 kHz 6.42649 GHz -44.71 dBm -34.60 dB -14.53dB |
20.800 MHz 31.200 MHz | 200.000 kHz 6.44619 GHz -63.32 dBm -53.21d8B | -13.22.d8 |
31.200 MHz 50.000 MHz | 200.000 kHz 6.44958 GHz -62.82 dBm -52.71 dB -12.71.d8 |
r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6415_106Tone_RU54

Spectrum I

Ref Level 10.00 d8m Offset 17.09 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.49 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.200 MHz | 200.000 kHz | 6.37791 GHz | 62.15dBm | 55.66dB __ -15.66dB |
-31.200 MHz -20,800 MHz | 200.000 kHz 6.38384 GHz -62.58 dBm | -56.09 dB -16.14 dB
-20.800 MHz -11.400 MHz | 200.000 kHz 6.40346 GHz -49.00 dBm -42.51 d& -22.38 dB
-11.400 MHz -10.400 MHz | 200.000 kHz 6.40361 GHz -49.75 dBm -43.26 dB | 23.36dB |
10.400 MHz 11.400 MHz | 200.000 kHz 6.42640 GHz -40.53 dBm -34.03 d8 -14.13de |
11.400 MHz 20,800 MHz | 200.000 kHz 6.42647 GHz -40.18 dBm -33.68 dB -13.63dB |
20.800 MHz 31.200 MHz | 200.000 kHz 6.44603 GHz | -62.56 dBm -56.07 dB -16.27 dB |
31.200 MHz 50,000 MHz | 200.000 kHz 6.45186 GHz -62.34 dBm -55.85 dB -15.85 dB |
N7

Date:

16.NOV. 2(

11AX20MIMO_Ant4_6415_26Tone_RUS8

Spectrum
Ref Level 10.00 dBm Offset 17.12 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
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-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.76 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz 31,140 MHz | 200.000 kHz 6.38100 GHz 62.79 dBm -57.03 dB -17.03dB |
-31.140 MHz -20.760 MHz | 200.000 kHz 6.38387 GHz -63.35 dBm | -57.59 dB -17.60 dB |
-20.760 MHz -11,380 MHz | 200.000 kHz 6.40338 GHz -53.83 dém -48.07 d& -27.87 dB
-11.380MHz | -10.380 MHz | 200.000 kHz 6.40362 GHz -54.21 dBm -48.46 dB -28.56 dB |
10.380 MHz 11,380 MHz | 200.000 kHz 6.42638 GHz -41.30 dBm -35.54 dB -15.64 dB |
11,380 MHz 20,760 MHz | 200.000 kHz 6.42644 GHz -41.15 dBm -35.39 dB -15.35dB |
20.760 MHz 31.140 MHz | 200.000 kHz 6.44613 GHz -63.44 dBm -57.68dB | -17.68d8 |
31.140 MHz 50.000 MHz | 200.000 kHz 6.45737 GHz -62.76 dBm -57.00 dB -17.00 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant4_6415_52Tone_RU40

Spectrum I
Ref Level 10.00 d8m Offset 17.12 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem f
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.59 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.140 MHz | 200.000 kHz | 6.37977 GHZ | 6263dBm | 54.05d8 _ -14.0508 |
-31.140 MHz -20.760 MHz | 200.000 kHz 6.38410 GHz -62.83 dBm | -54.25 dB -14.52 dB
-20.760 MHz -11.380 MHz | 200.000 kHz 6.39439 GHz -61.73 dBm -53.15 dé -25.27 dB
-11.380 MHz -10.380 MHz | 200.000 kHz 6.40362 GHz -55.00 dBm -46.42 dB | -26.52dB |
10.380 MHz 11,380 MHz | 200.000 kHz 6.42636 GHz -43.30 dBm -34.71dB -15.01d8 |
11,380 MHz 20,760 MHz | 200.000 kHz 6.42640 GHz -43.02 dBm -34.43 dB -14.42.dB |
20.760 MHz 31.140 MHz | 200.000 kHz 6.44611 GHz | -63.32 dBm -54.74 dB -14.77.d8 |
31.140 MHz 50,000 MHz | 200.000 kHz 6.45035 GHz -62.75 dBm -54.16 dB -14.16 dB |
N7

Date: 16.NOV.2(

11AX20MIMO_Ant4_6415_106Tone_RU54

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 17.12 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

-10 dBém
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e
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-80 d

CF 6.415 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-5.76 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.140 MHz 200.000 kHz 6.37769 GHz -61.95 dBm -56.19 dB -16.19 dB |
-31.140 MHz -20.760 MHz 200.000 kHz 6.38394 GHz -62.25 dBm | -56.48 dB -16.58 dB |
-20.760 MHz -11,380 MHz 200.000 kHz 6.40308 GHz -49.71 dBm -43.95 dB -23.49 dB
-11.380 MHz | -10.380 MHz | 200.000 kHz 6.40362 GHz 50.12 dBm -44.36 dB 24,46 dB |

10.380 MHz 11,380 MHz 200.000 kHz 6.42638 GHz -38.52 dBm -32.76 dB -12.86 dB |

11.380 MHz 20.760 MHz | 200.000 kHz 6.42644 GHz -38.52 dBm -32.76 d8 -12.71d8 |

20.760 MHz 31.140 MHz 200.000 kHz 6.44607 GHz -62.49 dBm -56.73dB | -16.81dB |

31.140 MHz 50.000 MHz | 200.000 kHz 6.44949 GHz -62.27 dBm -56.51 dB -16.51dB |
~r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6435_26Tone_RUO

Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 17.10 d8 Mode Sweep

(@ 1rm view

Limit ¢heck
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10001 pts

Span 100.0 MHz

-50.000 MHz _
-30.960 MHz
-20.640 MHz
-11.320 MHz
10.320 MHz
11.320 MHz
20.640 MHz
30.960 MHz

Spectrum Emission Mask
Peak Power

Range Low Range Up |

Standard: None
-7.36 dBm

RBW | __Frequency | Power Abs Power Rel ALimit
~30.960 MHz | 200.000 kHz | 6.39073 GHz | 62.61dBm | -55.44dB | -15.44d8 |
-20.640 MHz 200.000 kHz 6.40407 GHz -63.37 dBm | -56.01 dB -16.04 dB
-11,320 MHz 200.000 kHz 6.42363 GHz -40.90 dém -33.54 dB -13.50 dB
-10.320 MHz 200.000 kHz 6.42369 GHz -41.43 dBm -34.06 dB | -14.36d8 |

11,320 MHz 200.000 kHz 6.44632 GHz -55.10 dBm -47.73 dB -27.83d8 |
20.640 MHz | 200.000 kHz 6.44652 GHz -54.62 dBm -47.26 d8 -27.09.d8 |
30.960 MHz | 200.000 kHz 6.46596 GHz | 63.57 dBm 56.20 dB -16.21dB |
50,000 MHz 200.000 kHz 6.47864 GHz -63.15 dBm -55.79 d& -15.79 dB |

Nig

Date: 16.NOV.2(

RBW 200.000 kHz

11AX20MIMO_Ant5_6435_52Tone_RU37

Date:

16.NOV.2022

Spectrum
Ref Level 10.00 dBm Offset 17.10 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28¢
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-80 d
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.59 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz 30,060 MHz | 200.000 kHz 6.39828 GHz ~62.49 dBm -54.90 dB -14.90 0B |
-30.960 MHz -20.640 MHz | 200.000 kHz 6.40410 GHz -63.00 dBm | -55.41 dB -15.48dB |
-20.640 MHz -11,320 MHz | 200.000 kHz 6.42363 GHz -42.12 dém -34.53 de -14.48 dB
-11.320MHz | -10.320 MHz | 200.000 kHz 6.42369 GHz -42.29 dBm -34.70 dB -14.80d8 |
10.320 MHz 11,320 MHz | 200.000 kHz 6.44632 GHz -54.27 dBm -46.68 dB -26.78 dB |
11,320 MHz 20,640 MHz | 200.000 kHz 6.44653 GHz -53.44 dBm -45.86 dB -25.68.dB |
20.640 MHz 30.960 MHz | 200.000 kHz 6.46584 GHz -63.00 dBm -55.41dB | -15.55dB |
30.960 MHz 50.000 MHz | 200.000 kHz 6.46732 GHz -62.67 dBm -55.09 dB -15.09 dB |
r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6435_106Tone_RU53

Spectrum I

Ref Level 10.00 d8m Offset 17.10 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
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CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -5.65dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.960 MHz | 200.000 kHz | 6.39855 GHZ | 61.98dBm | 56.33dB | -16.33dB |
-30.960 MHz -20.640 MHz | 200.000 kHz 6.40410 GHz -62.37 dBm | -56.72 dB -16.78 dB
-20.640 MHz -11,320 MHz | 200.000 kHz 6.42363 GHz -39.57 dBm -33.92 de -13.88 dB
-11.320 MHz -10.320 MHz | 200.000 kHz 6.42369 GHz -39.95 dBm -34.30dB | -14.40dB |
10.320 MHz 11,320 MHz | 200.000 kHz 6.44632 GHz -50.60 dBm -44.95 dB -25.05d8 |
11.320 MHz 20,640 MHz | 200.000 kHz 6.44637 GHz -49.27 dBm -43.63 dB -23.59.dB |
20.640 MHz 30.960 MHz | 200.000 kHz 6.46588 GHz | -62.52 dBm -56.87 dB -16.97 dB |
30.960 MHz 50,000 MHz | 200.000 kHz 6.46914 GHz -62.21 dBm -56.56 dB -16.56 dB |
N7

Date: 16.NOV.2(

11AX20MIMO_Ant4_6435_26Tone_RUO

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 17.12 d&

Mode Sweep

@ 1Rm View
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10001 pts

Spectrum Emission Mask
Peak Power

-6.12 dBm

Standard: None

RBW 200.000 kHz ‘

Span 100.0 MHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.39241 GHz 62 dBm -56.27 dB -16.27 dB |
-31.560 MHz -21.040 MHz 200.000 kHz 6.40358 GHz -63.14 dBm | -57.02 dB -17.17 dB |
-21.040 MHz -11.520 MHz 200.000 kHz 6.42340 GHz -41.14 dBm -35.01 d8 -14.95 dB
-11.520 MHz | -10.520 MHz | 200.000 kHz 6.42349 GHz -41.69 dBm 3557 dB -15.67 db |

10.520 MHz 11,520 MHz 200.000 kHz 6.44652 GHz -55.34 dBm -49.22 dB8 -29.32.dB |

11.520 MHz 21.040 MHz | 200.000 kHz 6.44655 GHz -54.16 dBm -48.04 d8 -28.02.d8 |

21.040 MHz 31.560 MHz 200.000 kHz 6.46649 GHz -63.11 dBm -56.99 dB | -17.07 dB |

31.560 MHz 50.000 MHz | 200.000 kHz 6.47079 GHz -62.83 dBm -56.71 dB -16.71 dB |
~r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant4_6435_52Tone_RU37

Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 17.12 d8

Mode Sweep

(@ 1rm view

Limit ¢heck
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.98 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.560 MHz | 200.000 kHz | 6.39860 GHz | 6231dBm | 55.33dB | -15.33 08 |
-31.560 MHz -21,040 MHz | 200.000 kHz 6.40353 GHz -62.71 dBm | -55.73 dB -15.82 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.42345 GHz -41.56 dBm -34.58 d& -14.56 dB
-11.520 MHz -10.520 MHz | 200.000 kHz 6.42349 GHz -42.14 dBm -35.16 dB | -15.26 dB |
10.520 MHz 11,520 MHz | 200.000 kHz 6.44652 GHz -55.64 dBm |
11.520 MHz 21,040 MHz | 200.000 kHz 6.45601 GHz -62.65 dBm |
21.040 MHz 31.560 MHz | 200.000 kHz 6.46654 GHz | -63.16 dBm |
31.560 MHz 50,000 MHz | 200.000 kHz 6.47905 GHz -62.62 dBm |
~ r
Date: 16.NOV.2(
11AX20MIMO_Ant4_6435_106Tone_RU53
Spectrum ué:
Ref Level 10.00 dBm Offset 17.12 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask

Peak Power

-5.86 dBm

Standard: None

RBW 200.000 kHz

Date:

16.NOV.2022

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
50.000 MHz | -31.560 MHz | _200.000 KHz 6.39932 GHz 62.22 dbm 56.35 dB ~16.35dB |
-31.560 MHz -21.040 MHz 200.000 kHz 6.40360 GHz -62.47 dBm | -56.61 dB -16.78 dB |
-21.040 MHz -11.520 MHz 200.000 kHz 6.42342 GHz -39.80 dBm -33.94 dB -13.88 dB
-11.520 MHz | -10.520 MHz | 200.000 kHz 6.42349 GHz -39.64 dBm -33.78dB -14.08 dB |

10.520 MHz 11,520 MHz 200.000 kHz 6.44649 GHz -51.32 dBm -45.45 dB -25.95dB |

11.520 MHz 21.040 MHz | 200.000 kHz 6.44677 GHz -50.32 dBm -44.46 dg -24.25dB |

21.040 MHz 31.560 MHz 200.000 kHz 6.46644 GHz -62.94 dBm -57.08dB | -17.22 dB |

31.560 MHz 50.000 MHz | 200.000 kHz 6.46764 GHz -62.54 dBm -56.68 dB -16.68 dB |
~r
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FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6475_26Tone_RUO

Spectrum I
Ref Level 10.00 d8m Offset 16.85 d& Mode Sweep
Count 100/100
(@ 1rm View
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.27 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.080 MHz | 200.000 kHz | 6.42881 GHZ | 63.01dBm | 56.74dB | -16.74dB |
-31.080 MHz -20.720 MHz | 200.000 kHz 6.44397 GHz -63.51 dBm | -57.24 dB -17.30 dB
-20.720 MHz -11.360 MHz | 200.000 kHz 6.46351 GHz -40.93 dBm -34.66 dé -14.54 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.46366 GHz -40.46 dBm -34.19dB | -14.60dB |
10.360 MHz 11,360 MHz | 200.000 kHz 6.48636 GHz -54.31 dBm -48.04 dB8 -28.14 de |
11.360 MHz 20,720 MHz | 200.000 kHz 6.48648 GHz -53.74 dBm -47.47 dB -27.37 dB |
20.720 MHz 31.080 MHz | 200.000 kHz 6.50603 GHz | -63.73 dBm -57.46 dB -17.51d8 |
31.080 MHz 50,000 MHz | 200.000 kHz 6.51450 GHz -63.23 dBm -56.96 dB -16.96 dB |
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Spectrum

Ref Level 10.00 dBm
Count 100/100
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10001 pts

Spectrum Emission Mask
Peak Power

-6.00 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.080 MHz 200.000 kHz 6.42870 GHz -62.60 dBm -56.61 dB -16.61dB |
-31.080 MHz -20.720 MHz 200.000 kHz 6.44406 GHz -62.94 dBm | -56.95 dB -17.10dB |
-20.720 MHz -11.360 MHz 200.000 kHz 6.46364 GHz -40.55 dBm -34.55 dB -14.54 dB
-11.360 MHz | -10.360 MHz | 200.000 kHz 6.46365 GHz -40.95 dBm -34.96 dB -15.06 dB |

10.360 MHz 11,360 MHz 200.000 kHz 6.48636 GHz -52.95 dBm -46.96 dB -27.06 dB |

11.360 MHz 20.720 MHz | 200.000 kHz 6.48656 GHz -52.65 dBm -46.65 dB -26.48 dB |

20.720 MHz 31.080 MHz 200.000 kHz 6.50601 GHz -63.23 dBm -57.24dB | -17.32.dB |

31.080 MHz 50.000 MHz | 200.000 kHz 6.51494 GHz -63.06 dBm -57.06 dB -17.06 dB |
-~

(L

Date:

16.NOV.2022

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A3-61 of 90



SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6475_106Tone_RU53

Date:

16.NOV.2022

Spectrum I
Ref Level 10.00 d8m Offset 16.85 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem '.' ! I
-20 dBm f X
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.
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s / \
-60 dBy e ——
-70d
-80 derr
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.26 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.080 MHz | 200.000 kHz | 6.44214 GHz | 6253dBm | 57.27dB | -17.27dB |
-31.080 MHz -20.720 MHz | 200.000 kHz 6.44409 GHz -62.80 dBm | -57.54 dB -17.73 dB
-20.720 MHz -11.360 MHz | 200.000 kHz 6.46363 GHz -39.32 dBm
-11.360 MHz -10.360 MHz | 200.000 kHz 6.46365 GHz -40.06 dBm |
10.360 MHz 11,360 MHz | 200.000 kHz 6.48635 GHz -50.95 dBm |
11.360 MHz 20,720 MHz | 200.000 kHz 6.48651 GHz -50.22 dBm |
20.720 MHz 31.080 MHz | 200.000 kHz 6.50598 GHz | -63.21 dBm |
31.080 MHz 50,000 MHz | 200.000 kHz 6.50619 GHz -62.90 dBm |
- r
Date: 16.NOV.2( 44:00
11AX20MIMO_Ant4_6475_26Tone_RUO
Spectrum ué:
Ref Level 10.00 dBm Offset 16.84 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf==28¢
1 i
-10 dBém T 1 \
-20 dei { l L
-30 d
[~ ~]
-40d /
=50 dB /
-60 d — ~
-70d
-80 d
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.28 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz 30,060 MHz | 200.000 kHz 6.42032 GHz ~63.10 dBm -55.82 dB -15.82dB |
-30.960 MHz -20.640 MHz | 200.000 kHz 6.44416 GHz -63.46 dBm | -56.18 dB -16.31dB |
-20.640 MHz -11,320 MHz | 200.000 kHz 6.46368 GHz -41.07 dém -33.79 d& -13.79 dB
-11.320MHz | -10.320 MHz | 200.000 kHz 6.46369 GHz -41.50 dBm -34.31dB -14.41d8 |
10.320 MHz 11,320 MHz | 200.000 kHz 6.48632 GHz -54.61 dBm -47.33 dB -27.43dB |
11,320 MHz 20,640 MHz | 200.000 kHz 6.48637 GHz -53.62 dBm -46.34 dB -26.31dB |
20.640 MHz 30.960 MHz | 200.000 kHz 6.50591 GHz -63.57 dBm -56.30 dB | -16.36 dB |
30.960 MHz 50.000 MHz | 200.000 kHz 6.51715 GHz -63.10 dBm -55.82 dB -15.82 dB |
r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant4_6475_52Tone_RU37

Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 16.84 d8

Mode Sweep

Date: 16.NOV.2(

(@ 1rm View
Limit fheck PARS
dBM<28¢

-10 dBr }‘ 1

-20 dBém ] \ ‘\

=30 deém

-40 dei /

=50 dei /

-60 dBm

-70d

-80 derr

CF 6.475 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -6.77 dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.960 MHz | 200.000 kHz | 6.44207 GHz | 6176 dBm | 54.09dB | -14.99d8 |
-30.960 MHz -20.640 MHz | 200.000 kHz 6.44423 GHz -62.46 dBm | -55.69 dB -15.90 dB
-20.640 MHz -11,320 MHz | 200.000 kHz 6.46368 GHz -41.21 dBm -34.44 de -14.43 dB
-11.320 MHz -10.320 MHz | 200.000 kHz 6.46369 GHz -41.54 dBm -34.77 dB | -14.87 dB |
10.320 MHz 11,320 MHz | 200.000 kHz 6.48632 GHz -53.14 dBm -46.37 dB -26.47 dB |
11.320 MHz 20,640 MHz | 200.000 kHz 6.48644 GHz -52.42 dBm -45.65 dB -25.55dB |
20.640 MHz 30.960 MHz | 200.000 kHz 6.50579 GHz | -62.51 dBm -55.74 dB -15.93d8 |
30.960 MHz 50,000 MHz | 200.000 kHz 6.50899 GHz -62.08 dBm -55.31 dB -15.31d8 |
N7

11AX20MIMO_Ant4_6475_106Tone_RU53
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trum

Ref Level 10.00 dBm

Offset 16.84 d&

Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

PAR

-10 dBém
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-40 d

<50 dB
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CF 6.475 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

-6.25 dBm

Standard: None

RBW 200.000 kHz

Date:

16.NOV.2022

(L

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -30.060 MHz | 200.000 KHz 6.44252 GHz ~62.36 dBm 561108 1611408 |
-30.960 MHz -20.640 MHz 200.000 kHz 6.44413 GHz -62.70 dBm | -56.45 dB -16.55 dB |
-20.640 MHz -11,320 MHz 200.000 kHz 6.46365 GHz -39.23 dBm -32.98 dB -12.95 dB
-11.320MHz | -10.320 MHz | 200.000 kHz 6.46369 GHz -39.77 dBm -33.53dB -13.63dB |

10.320 MHz 11,320 MHz 200.000 kHz 6.48630 GHz -49.16 dBm -42.91 dB -23.41dB |

11.320 MHz 20.640 MHz | 200.000 kHz 6.48634 GHz -47.86 dBm -41.62 dg -21.60 dB |

20.640 MHz 30.960 MHz 200.000 kHz 6.50560 GHz -62.65 dBm -56.40 dB | -16.83 dB |

30.960 MHz 50.000 MHz | 200.000 kHz 6.51430 GHz -62.62 dBm -56.38 dB -16.38 dB |
~r
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FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6515_26Tone_RUS

Date: 16.NOV.2(

Spectrum I
Ref Level 10.00 d8m Offset 16.89 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem j [
-20 dBém T ]
=30 deém - K
-40 dei \
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-60 dB! g S
-70d
-80 derr
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.59 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit

-50.000 MHz | -31.020 MHz | _200.000 kHz | 6.47510 GHz | 62.09dBm | 55.40d8 __ -15.40d8 |

-31.020 MHz -20.680 MHz | 200.000 kHz 6.48403 GHz -63.35 dBm | -55.76 dB -15.82 dB

-20.680 MHz -11.340 MHz | 200.000 kHz 6.50366 GHz -54.60 dBm -47.01 d&

-11.340 MHz -10.340 MHz | 200.000 kHz 6.50368 GHz -54.55 dBm -46.96 dB | |
10.340 MHz 11,340 MHz | 200.000 kHz 6.52632 GHz -42.67 dBm -35.08 d8 |
11,340 MHz 20,680 MHz | 200.000 kHz 6.52637 GHz -42.32 dBm -34.73 dB |
20.680 MHz 31.020 MHz | 200.000 kHz 6.54596 GHz | -63.42 dBm -55.83 dB |
31.020 MHz 50,000 MHz | 200.000 kHz 6.55915 GHz -62.83 dBm 24 dB |

N7

11AX20MIMO_Ant5_6515_52Tone_RU40

Date:

16.NOV.2022

Spectrum
Ref Level 10.00 dBm Offset 16.89 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf==28¢
-10 dBm - ‘
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-20 dei /}‘ J
-30d ki i
/ \.
-40 d
, N ~]
[ 50 dBm— \
-60 dBm. — N
-70d
-80 d
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.78 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz 31,020 MHz | 200.000 kHz 6.47795 GHz ~62.26 dBm -54.48 dB ~14.48 0B |
-31.020 MHz -20.680 MHz | 200.000 kHz 6.48401 GHz -62.58 dBm | -54.79 dB -14.82 dB |
-20.680 MHz -11,340 MHz | 200.000 kHz 6.50335 GHz -52.99 dém -45.21 dé -24.94 dB
-11.340MHz | -10.340 MHz | 200.000 kHz 6.50366 GHz -53.24 dBm -45.46 dB -25.56 dB |
10.340 MHz 11,340 MHz | 200.000 kHz 6.52634 GHz -42.33 dBm -34.54 dB -14.64 dB |
11,340 MHz 20,680 MHz | 200.000 kHz 6.52642 GHz -42.40 dBm -34.61 dB -14.55dB |
20.680 MHz 31.020 MHz | 200.000 kHz 6.54600 GHz -62.95 dBm -55.17.dB | -15.20dB |
31.020 MHz 50.000 MHz | 200.000 kHz 6.55894 GHz -62.32 dBm -54.54 dB -14.54 dB |
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FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6515_106Tone_RU54

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 16.89 d8

Mode Sweep

(@ 1rm view

Limit ¢heck
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -6.88 dBm

Standard: None

RBW 200.000 kHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -31.020 MHz | 200.000 kHz | £.48035 GHz | 62.00dBm | -55.02dB | -15.22d8 |
-31.020 MHz -20.680 MHz 200.000 kHz 6.48399 GHz -62.56 dBm | -55.68 dB -15.69 dB
-20.680 MHz -11,340 MHz 200.000 kHz 6.50309 GHz -50.39 dém -43.52 dB
-11.340 MHz -10.340 MHz 200.000 kHz 6.50368 GHz -50.66 dBm -43.78dB | |

10.340 MHz 11,340 MHz 200.000 kHz 6.52634 GHz -41.52 dBm -34.64 dB |
11,340 MHz 20.680 MHz | 200.000 kHz 6.52644 GHz -41.34 dBm -34.47 d8 |
20.680 MHz 31.020 MHz | 200.000 kHz 6.54602 GHz | 62.93 dBm -56.06 dB |
31.020 MHz 50,000 MHz 200.000 kHz 6.54870 GHz -62.41 dBm 54 dB |
- r
Date: 16.NOV.2(

11AX20MIMO_Ant4_6515_26Tone_RUS

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.81 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28¢
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-10 dBém
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-80 d

CF 6.515 GHz

10001 pts

Spectrum Emission Mask
Peak Power -5.86 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
50.000 MHz | -30.720 MHz | 200.000 KHz 6.48208 GHz 63.11 dBm 57.24d8B 17.25d8 |
-30.720 MHz -20.480 MHz 200.000 kHz 6.48428 GHz -63.33 dBm | -57.47 dB -17.48.dB |
-20.480 MHz -11.240 MHz 200.000 kHz 6.50348 GHz -53.66 dBm -47.80 dB -27.55 dB
-11.240MHz | -10.240 MHz | 200.000 kHz 6.50377 GHz -54.08 dBm -48.21dB 28.31dB |

10.240 MHz 11,240 MHz 200.000 kHz 6.52624 GHz -41.00 dBm -35.14 dB -15.24 dB |
11,240 MHz 20.480 MHz | 200.000 kHz 6.52625 GHz -40.18 dBm -34.32 d8 -14.30 dB |
20.480 MHz 30.720 MHz 200.000 kHz 6.54569 GHz -63.30 dBm -57.44dB | -17.48 dB |
30.720 MHz 50.000 MHz | 200.000 kHz 6.55900 GHz -62.81 dBm -56.94 dB -16.94 dB |
— __
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FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant4_6515_52Tone_RU40

Date: 16.NOV.2(

Spectrum I
Ref Level 10.00 d8m Offset 16.81 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dBr -
I [ {
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-80 derr
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.12 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.720 MHz | _200.000 kHz | 6.48007 GHz | 62.37dBm | 56.24dB | -16.24.dB |
-30.720 MHz -20,480 MHz | 200.000 kHz 6.48428 GHz -62.64 dBm | -56.52 dB -16.53 dB
-20.480 MHz -11.240 MHz | 200.000 kHz 6.50363 GHz -52.00 dBm -45.88 dé -25.76 dB
-11.240 MHz -10.240 MHz | 200.000 kHz 6.50377 GHz -52.52 dBm -46.39 dB | -26.49.dB |
10.240 MHz 11,240 MHz | 200.000 kHz 6.52624 GHz -40.59 dBm -34.47 dB8 -14.57 de |
11,240 MHz 20,480 MHz | 200.000 kHz 6.52627 GHz -40.22 dBm -34.09 dB -14.07 dB |
20.480 MHz 30.720 MHz | 200.000 kHz 6.54564 GHz | -62.70 dBm -56.57 dB -16.67 dB |
30.720 MHz 50,000 MHz | 200.000 kHz 6.55010 GHz -62.15 dBm -56.03 dB -16.03 dB |
N7
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RBW 200.000 kHz

Date:

16.NOV.2022

[

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -30.720 MHz 200.000 kHz 6.48362 GHz -62.89 dBm -57.10 dB -17.10dB |
-30.720 MHz -20.480 MHz 200.000 kHz 6.48442 GHz -63.13 dBm | -57.33 dB -17.50 dB |
-20.480 MHz -11.240 MHz 200.000 kHz 6.50366 GHz -49.06 dBm -43.26 dB -23.18 dB
-11.240MHz | -10.240 MHz | 200.000 kHz 6.50377 GHz -49.45 dBm -43.66 dB 23.76 dB |

10.240 MHz 11,240 MHz 200.000 kHz 6.52623 GHz -39.11 dBm -33.32d8 -13.62 dB |

11,240 MHz 20.480 MHz | 200.000 kHz 6.52632 GHz -38.81 dBm -33.02 d8 -12.95d8 |

20.480 MHz 30.720 MHz 200.000 kHz 6.54567 GHz -63.06 dBm -57.26 dB | -17.33 dB |

30.720 MHz 50.000 MHz | 200.000 kHz 6.54920 GHz -62.58 dBm -56.79 dB -16.79 dB |
~r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6535_26Tone_RUO

Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 17.07 d8

Mode Sweep

(@ 1rm View
Limit fheck PARS
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.66 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.140 MHz | 200.000 kHz | 6.49674 GHz | 62350dBm | 56.60dB _ -16.60dB |
-31.140 MHz -20.760 MHz | 200.000 kHz 6.50398 GHz -63.13 dBm | -57.47 dB -17.60 dB
-20.760 MHz -11.380 MHz | 200.000 kHz 6.52361 GHz -39.70 dBm -34.04 de -14.04 dB
-11.380 MHz -10.380 MHz | 200.000 kHz 6.52364 GHz -40.14 dBm -34.48dB | -14.78dB |
10.380 MHz 11,380 MHz | 200.000 kHz 6.54636 GHz -53.81 dBm -48.15 dB |
11,380 MHz 20,760 MHz | 200.000 kHz 6.54644 GHz -53.22 dBm -47.56 dB |
20.760 MHz 31.140 MHz | 200.000 kHz 6.56613 GHz | -62.66 dBm -57.00 dB |
31.140 MHz 50,000 MHz | 200.000 kHz 6.56799 GHz -62.40 dBm 74 dB |
- r
Date: 16.NOV.2(
11AX20MIMO_Ant5_6535_52Tone_RU37
Spectrum ué:

Count 100/100
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Peak Power
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Span 100.0 MHz

RBW 200.000 kHz ‘

Date:

16.NOV.2022

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.140 MHz 200.000 kHz 6.49850 GHz -61.00 dBm -54.98 dB -14.98 dB |
-31.140 MHz -20.760 MHz 200.000 kHz 6.50394 GHz -62.23 dBm | -56.21 dB -16.30 dB |
-20.760 MHz -11,380 MHz 200.000 kHz 6.52353 GHz -40.57 dBm -34.55 dB -14.47 dB
-11.380 MHz | -10.380 MHz | 200.000 kHz 6.52363 GHz -40.53 dBm -34.51dB -14.61dB |

10.380 MHz 11,380 MHz 200.000 kHz 6.54638 GHz -53.22 dBm -47.20 dB8 -27.30dB |

11.380 MHz 20.760 MHz | 200.000 kHz 6.54641 GHz -52.39 dBm -46.37 d8 -26.35 dB |

20.760 MHz 31.140 MHz 200.000 kHz 6.56604 GHz -62.14 dBm -56.11dB | -16.22 dB |

31.140 MHz 50.000 MHz | 200.000 kHz 6.56661 GHz -61.53 dBm -55.51 dB -15.51dB |
~r
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11AX20MIMO_Ant5_6535_106Tone_RU53

Date: 16.NOV.2(

4:14:00

Spectrum I
Ref Level 10.00 d8m Offset 17.07 d& Mode Sweep
Count 100/100
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.48 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.140 MHz | 200.000 kHz | 6.49857 GHz | 62.10dBm | 54.62dB | -14.62dB |
-31.140 MHz -20.760 MHz | 200.000 kHz 6.50399 GHz -62.50 dBm | -55.02 dB -15.18 dB
-20.760 MHz -11.380 MHz | 200.000 kHz 6.52353 GHz -41.67 dBm -34.20 d& -14.12 dB
-11.380 MHz -10.380 MHz | 200.000 kHz 6.52363 GHz -41.93 dBm -34.45dB | -14.55dB |
10.380 MHz 11,380 MHz | 200.000 kHz 6.54636 GHz -52.06 dBm -44.59 dB8 -25.09de |
11,380 MHz 20,760 MHz | 200.000 kHz 6.54647 GHz -51.43 dBm -43.95 dB -23.88.dB |
20.760 MHz 31.140 MHz | 200.000 kHz 6.56614 GHz | -62.78 dBm -55.30 dB -15.31d8 |
31.140 MHz 50,000 MHz | 200.000 kHz 6.57078 GHz -62.29 dBm -54.81 dB -14.81dB |
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Peak Power
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RBW 200.000 kHz

Date:

16.NOV.2022

[

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.440 MHz 200.000 kHz 6.49458 GHz -62.07 dBm -56.49 dB -16.49 dB |
-31.440 MHz -20.960 MHz 200.000 kHz 6.50359 GHz -62.95 dBm | -57.37 dB -17.40dB |
-20.960 MHz -11.480 MHz 200.000 kHz 6.52346 GHz -40.94 dBm -35.36 dB -15.32 dB
-11.480 MHz | -10.480 MHz | 200.000 kHz 6.52353 GHz ~41.08 dBm -3551d8 -15.61dB |

10.480 MHz 11,480 MHz 200.000 kHz 6.54648 GHz -54.13 dBm -48.55 dB -28.65 dB |

11.480 MHz 20.960 MHz 200.000 kHz 6.54659 GHz -53.44 dBm -47.87 d8 -27.78 d8 |

20.960 MHz 31.440 MHz 200.000 kHz 6.56643 GHz -62.65 dBm -57.07 dB | -17.09 dB |

31.440 MHz 50.000 MHz | 200.000 kHz 6.56646 GHz -62.23 dBm -56.65 dB -16.65 dB |
~r
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Spectrum I
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RBW 200.000 kHz ‘

Date:

16.NOV. 2(

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -31.440 MHz | 200.000 kHz | 6.49680 GHz | 61.36dBm | -55.35d8B | -15.35d8 |
-31.440 MHz -20.960 MHz 200.000 kHz 6.50357 GHz -61.66 dBm | -55.65 dB -15.66 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.52344 GHz -40.65 dém -34.64 dB -14.57 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.52353 GHz -40.58 dBm -34.58dB | -14.88d8 |

10.480 MHz 11,480 MHz 200.000 kHz 6.54648 GHz -54.00 dBm |

11.480 MHz 20.960 MHz | 200.000 kHz 6.54704 GHz -53.52 dBm |

20.960 MHz 31.440 MHz | 200.000 kHz 6.56640 GHz | -62.18 dBm |

31.440 MHz 50,000 MHz 200.000 kHz 6.56946 GHz -61.64 dBm |
~r
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Ref Level 10.00 dBm

Offset 16.99 d&

Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

PAR

-10 dBém
-20 dei

-30 d

-40 d

<50 dB

-60 dBm.

-70d
-80 d

CF 6.535 GHz

10001 pts

Spectrum Emission Mask

Peak Power

-7.07 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz | -31.440 MHz | 200.000 KHz £.50345 GHz 62.14 dBm 3 dB ~15.08 B |
-31.440 MHz -20.960 MHz 200.000 kHz 6.50359 GHz -62.57 dBm | -55.50 dB -15.53 dB |
-20.960 MHz -11.480 MHz 200.000 kHz 6.52352 GHz -40.57 dBm -33.51 d8 -13.50 dB
-11.480 MHz | -10.480 MHz | 200.000 kHz 6.52353 GHz -40.89 dBm -33.82dB -14.12dB |

10.480 MHz 11,480 MHz 200.000 kHz 6.54647 GHz -52.20 dBm -45.13 dB8 2543 dB |
11.480 MHz 20.960 MHz | 200.000 kHz 6.54692 GHz -52.02 dBm -44.95 dg -24.58 dB |
20.960 MHz 31.440 MHz 200.000 kHz 6.56642 GHz -62.51 dBm -55.44dB | -15.47 dB |
31.440 MHz 50.000 MHz | 200.000 kHz 6.56658 GHz -62.10 dBm -55.04 dB -15.04 dB |
— __
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Spectrum I

Ref Level 10.00 d8m Offset 17.02 d& Mode Sweep
Count 100/100

(@ 1rm view

Limit ¢heck PABS

dBR<28¢

-10 dBm
|
-20 dBm ,‘{ 1[ *1
-30 dBm: — — i ~ ~—

40 dB
50 de /

-60 dBm o~
-70d
-80 derr
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.69 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.260 MHz | 200.000 kHz | 6.64771 GHZ | 6263dBm | 55.04dB | -15.94d8 |
-31.260 MHz -20,840 MHz | 200.000 kHz 6.66378 GHz -63.06 dBm | -56.37 dB -16.42 dB
-20.840 MHz -11.420 MHz | 200.000 kHz 6.68339 GHz -41.96 dBm -35.27 de -15.10 dB
-11.420 MHz -10.420 MHz | 200.000 kHz 6.68358 GHz -42.05 dBm -35.36dB | -15.46 dB |
10.420 MHz 11.420 MHz | 200.000 kHz 6.70641 GHz -55.39 dBm -48.70 dB -28.80 dB |
11.420 MHz 20,840 MHz | 200.000 kHz 6.70655 GHz -54.60 dBm -47.91 dB -27.80 dB |
20.840 MHz 31.260 MHz | 200.000 kHz 6.72622 GHz | -63.04 dBm -56.35 dB -16.40 dB |
31.260 MHz 50,000 MHz | 200.000 kHz 6.74390 GHz -62.57 dBm -55.88 dB -15.88 dB |
— _—-—
Date: 16.NOV.2(
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Spectrum I ué:
Ref Level 10.00 dBm Offset 17.02 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit fheck PARS
0 dBf==28¢
-10 dBm - N
11 |
-20d T T
X
-30 d
-40d /
=50 de /
60 dBm —
-70d
-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.53 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.260 MHz | 200.000 kHz 6.65657 GHz ~62.05 dBm -55.52 dB -15.52dB |
-31.260 MHz -20.840 MHz | 200.000 kHz 6.66381 GHz -62.49 dBm | -55.97 dB -16.04 dB |
-20.840 MHz -11.420 MHz | 200.000 kHz 6.68353 GHz -41.53 dBm -35.00 d& -14.96 dB
-11.420MHz | -10.420 MHz | 200.000 kHz 6.68358 GHz -41.79 dBm -35.26 dB -15.36 dB |
10.420 MHz 11,420 MHz | 200.000 kHz 6.70641 GHz -53.63 dBm -47.10 dB -27.40dB |
11,420 MHz 20,840 MHz | 200.000 kHz 6.70647 GHz -53.34 dBm -46.81 dB -26.77 dB |
20.840 MHz 31.260 MHz | 200.000 kHz 6.72621 GHz -62.49 dBm -55.96 dB | -16.03d8 |
31.260 MHz 50.000 MHz | 200.000 kHz 6.73565 GHz -62.08 dBm -55.56 dB -15.56 dB |
— __
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Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 17.02 d8

Mode Sweep

Span 100.0 MHz

RBW 200.000 kHz

Power Abs Power Rel ALimit

(@ 1rm View
Limit fheck PARS
dBM<28¢

-10 dBm jf \ 1\

-20 dBém /’ 1

-30 dém e

40 dB /

=50 dei /

-60 dBm N

-70d

-80 derr

CF 6.695 GHz 10001 pts

Spectrum Emission Mask Standard: None

Peak Power -6.38 dBm
Range Low Range Up | RBW | Frequency |
-50.000 MHz | -31.260 MHz | 200.000 kHz | 6.64863 GHz | 62.63 dBm |
-31.260 MHz -20,840 MHz | 200.000 kHz 6.66380 GHz -62.96 dBm |
-20.840 MHz -11.420 MHz | 200.000 kHz 6.68356 GHz -40.60 dBm
-11.420 MHz -10.420 MHz | 200.000 kHz 6.68360 GHz -40.62 dBm
10.420 MHz 11.420 MHz | 200.000 kHz 6.70641 GHz -51.77 dBm
11.420 MHz 20,840 MHz | 200.000 kHz 6.70647 GHz -50.57 dBm
20.840 MHz 31.260 MHz | 200.000 kHz 6.72625 GHz | -62.97 dBm
31.260 MHz 50,000 MHz | 200.000 kHz 6.73712 GHz -62.52 dBm
N7

5625 dB |

-56.58 dB
-34.22 de

34.25d8 |

-45.39 dB
-44.19 dB
-56.60 dB
14 dB

Date: 16.NOV.2(

-16.25d8 |
-16.64 dB
-14.20 dB
-14.55 dB
-25.49 dB

11AX20MIMO_Ant4_6695_26Tone_RUO

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.91 d&

Mode Sweep

Date:

16.NOV.2022

(L

@ 1Rm View
Limit Gheck PAES
0 dBf==28¢
-10 dBm - 1 \
f
o =i v
-30d b i -
-40d /
=50 de / \
-60 dBm — -
-70d
-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.53 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz -30.900 MHz | 200.000 kHz 6.65281 GHz -62.19 dBm -56.66 dB -16.66 dB |
-30.900 MHz -20.600 MHz | 200.000 kHz 6.66413 GHz -62.90 dBm | -57.37 dB -17.41dB |
-20.600 MHz -11,300 MHz | 200.000 kHz 6.68370 GHz -39.26 dém -33.73 de -13.73 dB
-11.300 MHz | -10.300 MHz | 200.000 kHz 6.68370 GHz -39.80 dBm -34.26 dB -14.36 dB |
10.300 MHz 11,300 MHz | 200.000 kHz 6.70629 GHz -54.39 dBm -48.86 dB -28.96 dB |
11,300 MHz 20,600 MHz | 200.000 kHz 6.70636 GHz -53.10 dBm -47.57 dB -27.52.dB |
20.600 MHz 30.900 MHz | 200.000 kHz 6.72582 GHz -62.67 dBm -57.13dB | -17.23d8 |
30.900 MHz 50.000 MHz | 200.000 kHz 6.72613 GHz -62.42 dBm -56.89 dB -16.89 dB |
g
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